WATER POLLUTION CONTROL RESEARCH SERIES @ 120900WM01/71

\ |

NVIRONMENTAL PROTECTION AGENCY ¢ WATER QUALITY OFFICE

Bio-Regenerated
Activated Carbon Treatment
of Textile Dye Wastewater




Water Pollution Control Research Serles

The Water Pollution Control Research Reports describe
the results and progress in the control and abatement of
pollution in our Nation's waters._ They provide a central
source of information on the research, development, and
demonstration activities in the Water Quality Office, in the
Environmental Protection Agency, through in-house research
and grants and contracts with Federal, State, and local agencies,
research institutions, and industrial organizations.

Inquiries pertaining to Water Pollution Control Research
Reports should be directed to the Head, Project Reports System,
Water Quality Office, Environmental Protection Agency,
Washineton. D. C. 20242,



BIO-REGENERATED ACTIVATED CARBON
TREATMENT OF

TEXTILE DYE WASTEWATER

by
FRAM CORPORATION

East Providence, Rhode Island 02916

on behalf of
C. H. MASLAND & SONS

Carlisle, Pennsylvania 17013

for the
ENVIRONMENTAL PROTECTION AGENCY

Water Quality Office

GRANT PROJECT NO. 12090 DWM

January 1971



EPA Review Notice

This report has been reviewed by the Water Quality
Office of the Environmental Protection Agency and
approved for publication. Approval does not signify
that the contents necessarily reflect the views and
policies of the Envircnmental Protection Agency, nor
does menticn of trade names or commercial products
constitute endorsement or recommendation for use.



ABSTRACT

A novel approach to treating a highly colored textile dyeing
waste effluent is described. It comprises the removal by sorp-
tion of color bodies and other organic matter on activated carbon
granules. Spent carbon granules are then subjected to a virule
aerohbic biological culture which desorbs and bio-oxidizes the
desorbed matter, thereby regenerating the carbon for subsequent
new sorption steps.

Laboratory confirmation of the phenomenon is presented.
Field testing of the treatment process concept ina 50, 000 gpd
plant installed at a yarn spinning mill (C. H. Masland & Sons,
Wakefield, Rhode Island) is reviewed.

Color removal was virtually complete at two flow rates
evaluated: 8.5 gpn’x/ft2 and 15.6 gpm/ft® carbon column bed
flow. COD remova]l was 85% or higher at 8.5 gpm/ft2 and only
487, at 15.6 gpm/ft~.

It was demonstrated that activated carbon had an adsorption
capacity in excess of 1,6 poundsCODper pound of carbon when the
carbon was reactivated only by bioclogical means. The estimated
operating cost for decolorizing 1, 000, 000 gpd is 8.3 cents/1000
gallons not including amortization.

This report was submitted in fulfillment of Grant No.
12090 DWM between the Water Quality Office of the Environ-
mental Protection Agency and C. H. Masland & Sons.

KEY WORDS: Wastewater treatment, industrial wastes, textiles,
color, adsorption, activated carbon, costs, total
organic carbon



Page Intentionally Blank


mallaire
BlankStamp


CONTENTS

ABSTRACT

SECTION

SECTION

SECTION

SECTIOXN

SECTION

SECTION

SECTION

SECTION

Page No.

in

SECTION I - CONCLUSIONS 1

11 - RECOMMENDATIONS 3

11l - INTRODUCTION 5

IV - BIOLOGICAL REGENERATICN 7

V - FIELD APPLICATION DEVELOPMENT 11

SITE FOR PILOT PLANT 11

PRELIMINARY PROFILE ANALYSIS 11

LABORATORY DESIGN CRITERIA 17

SECTION VI - FIELD STUDIES 21

DESCRIPTICON OF PILOT PLANT 21

PHASE I OPERATION - 27

PI1L.OT PLANT MODIFICATIONS 29

PHASE 1I OPERATION 30

SYSTEM CONTROL 33

VII - WASTE TREATMENT SYSTEM 35

DESIGN AND ECONOMICS 35

PROPOSED REDESIGN OF MASLAND- 35
WAKEFIELD TREATMENT PLANT

PROPOSED 1 MGD TREATMENT PLANT 37

ECONCMICS 39

VIII - ACKNOWLEDGMENTS 41

IX - REFERENCES 43

X - APPENDICES L5

APPENDIX A - FIELD DATA, PHASE I
OPERATION L7

APPENDIX B - ACTIVATED CARBON ADSORPTION
ISOTHERMS

APPENDIX C -« FIELD DATA, PHASE II
OPERATION

49

53



Page No.

APPENDIX D - CHEMICAL REGENERATION STUDIES 61

APPENDIX E - COD, BOD, TOC, TOD RELATIONSHIPS 69

APPENDIX F - 1 MGD TREATMENT PLANT DESIGN 73
PARAMETERS



10

11

12

13

14

15

16

17

18

19

20

21

FIGURES

PAGE

SORPTION-REGENERATION PROCESS

EFFLUENT PROFILE COD vs. TIME

EFFLUENT PROFILE COLCR vs. TIME
EFFLUENT PRCFILE BOD5 vs. TIME

EFFLUENT PROFILE-SUSPENDED SOLIDS vs. TIME

REGENERATION STUDIES

PERFORMANCE OF LABORATORY SCALE
ADSORPTION COLUMNS

PLAN FOR LOCATION OF FRAM WASTE TREATMENT
SYSTEM AT C. H. MASLAND & SONS, WAKEFIELD, R.I.

WASTE TREATMENT SYSTEM - C. H. MASLAND & SONS -
ACTIVATED CARBON COLUMNS

WASTE TREATMENT SYSTEM - C. H. MASLAND & SONS -
REGENERANT RESERVOIR

SCHEMATIC FLOW DIAGRAM
EFFLUENT SAMPLES - OCTOBER 30, 1970

POUNDS OF COD REMOVED AS A FUNCTION OF GALILONS
OF WASTEWATER TREATED

SECOND GENERATION SYSTEM
PROPOSED 1 MGD SYSTEM
ADSORPTION ISOTHERM - MASLAND EFFLUENT

REMOVAL PROFILE - HZO REGENERATION (250 C.)

2
o
REMQOVAL PROFILE - KZSZOS REGENERATION (25 C.)

SECOND KZSZOS REGENERATION (250 C.)

THIRD K,S,0, REGENERATION (50° C.)

REPEAT OF 50° C. KZSZOB REGENERATION

vii

12
13
14
15

18

20

24
26

31

32
36
38
52
bly
65
66
67

68



Page

22 CORRELATION OF COD TO BOD 70
23 CORRELATION OF COD TO TOC 71
24 CCORRELATION OF COD TO TOD 72

viii



TABLES

No Page
I Synthetic Waste Formula Used in Original Bio-regeneration 9
Studies
I Masland Dyehouse Raw Waste Profile 16
III Components of Waste Effluent for Each Contamination
Cycle Plotted in F:gure 6 ’ 15
Iv Pilot Plant Design Features 25
v COD and Color Removal Data: Phase I Operation 28

VI Masland-Wakefield - Phase I Data - June 26, 1969 thru

QOctober 6, 1969 L8
VII Masland-Wakefield - Phase II Data - Week 1 St
VIII Masland-Wakefield - Phase II Data - Week 2 54
IX Masland-Wakefield - Phase II Data - Week 3 55
X Masland-Wakefield - Phase II Data - Week 4 55
X1 Masland-Wakefield - Phase II Data - Week 5 56
XI1 Masland-Wakefield - Phase II Data - Week 6 56
XIII Masland-Wakefield - Phase II Data - Weex 7 57
XIV  Masland-Wakefield - Phase II Data - Week 8 57
XV  Masland-Wakefield - Phase II Data - Week § 58
XVl Masland-Wakefield - Phase Il Data - Week 10 58
XVII Masland-Wakefield - Phase Il Data - Week 11 59
XVIII Masland-Wakefield - Phase II Data - Week 12 59
XIX Masland-Wakefield - Phase IIyata - Week 13 60
XX  Masland-Wakefield, Phase II Data - Week 14 £0



Page Intentionally Blank


mallaire
BlankStamp


SECTION I

CONCLUSIONS

1. Exhausted activated carbon can be biologically regenerated, pro-
vided that the adsorbate 1s biodegradable.

2. The textile dye wastes can be easily decolorized by a single pass
flow through fixed granular activated carbon beds at an average flux of
12 gpm/ft”, provided that the color bodies are receptive to adsorption
on the carbon.

3. A continual adsorption-hbiological regeneration cycle of the activated
carbon beds has been achieved over a four month period resulting in a
continuous decolorization and organic reduction of a textile dye waste.

4. Economically, the process 1s well suited for handling complete
treatment of small volume textile wastes (up to 75, 000 gpd), and for
pretreatment (complete color removal and 50% organic removal) of
large volume textile wastes prior to discharge to conventional biological
waste treatment systems.

5. An effluent profile analysis of the Masland-Wakefield dyehouse waste
effluent was made. The average COD was 700 mg/l, BOD 350 mg/1,
suspended solids < 40 mg/1 and pH range 4.0 - 6. 0.

6. Two test periods were operated as '"Phase I'' and ""Phase II'. Phase
I was conducted from 6/2/69 through 10/6/69. Phase II was conducted
from 7/21/70 through 10/23/70. Phase I operation 1llustrated the need
for mechanical alterations, a better performing activated carbon, and
the addition of a pH buffering chemical and biclogical nutrient to perfect
the required biological regeneration step. Phase II operation including
these alterations and modifications 1n operating procedures is the basis
for the success of this project in meeting the objectives of this demon-
stration.

7. A 1.0 mgd plant design was developed from the data generated from
the Phase II operation. For a 50% COD removal, the estimated construc-
tion cost 1s $230, 000 with an estimated operating cost of 8.3¢/1000 gallons.
For a 75% COD removal, the estimated construction cost 1s $550, 000 with
an estimated operating cost of 23, 1¢/1000 gallons.



Page Intentionally Blank


mallaire
BlankStamp


OSRUTION 1L

RECOMMENDATIONS

The Masland-Wakefield treatment facility was installed as an
experimental pilot plant subject to modifications deemed necessary
during its operational study period. Although it could be continued
for use as a pretreatment facility providing 50% COD removal prior
to discharge into a proposed regional sewer system, it is recom-
mended that the plant be further modified as follows:

1) Installation of an equalization basin

2) Installation of two parallel activated carbon column units
whereby one unit of three columns is on stream while the
other unit 1s on biological regeneration

Such a modification would increase the level of treatment to an
effluent suitable for stream discharge.

The complete (over 99%) decolorization demonstrated by the
Masland-Wakefield pilot plant study warrants the location and selec-
tion of a manufacturing plant discharging a similar colored waste in
guantities approaching or exceeding one million gallons per day. The
design, construction and operational study of a treatment plant of this
concept uncder a Federal demonstration grant funding is recommended,



Page Intentionally Blank


mallaire
BlankStamp


SECTION III

INTRODUCTION

Biological treatment of wastewater can be markedly improved by
providing a myriad of solid surfaces upon which biclogical growth is
accelerated. The trickling filter and the rotating biological surface
process are examples of employment of this extended area principle (1).
The increased effect produced by providing considerably greater effec-
tive solid surface area in a biological reactor has been noted by I. S.
Kugelman (2). Kugelman describes but does not explain an ''unexpected"
biodegradation taking place in a tertiary granular anthracite filter
used to polish a secondary treatment effluent.

It is evident then that proper utilization of an adsorbent with a
biological waste treatment process might provide an important step
in designing more effective and less expensive waste treatment systems.
Studies made along this line by S. S. Blecharczyk, E. L. Shunney and
A. E. Perrotti at the Fram Research Laboratories resulted in a fur-
ther breakthrough in technology - namely, the regeneration of an adsor-
bent's capacity by biological means. The application of this technique
on the waste effluent of a carpet yarn textile mill is the subject of this
report.

Conventional color removal methods for handling textile dyeing
waste discharges have been: (1) lime coagulation and flocculation;
(2) alum coagulation and flocculation, and (3) more recently, activated
carbon columns with external thermal regeneration. With the exception
of Method 3, only partial success has been achieved. Coagulation-
flocculation will adequately handle insoluble and/or dispersed dyestuffs
reasonably well. Soluble dyestuffs such as those used in carpet yarn
dveing are not removed by such techniques. Activated carbon with
cyclic thermal regeneration is probably the most efficient method for
removing color. Its complexity, the relatively high installation cost,
operating requirements, and relatively high operating costs dampen
1ts desirability, The fact that regeneration of the activated carbon's
color removal characteristics can be accomplished in place by biolo-
gical means makes the method more attractive than Method 3 where
the carbon is regenerated externally.



In order to prove out the efficiency of the technique of biological
regeneration of activated carbon as it would apply to color removal,
there was a need to develop the technique at an industrial site. It
appeared that the most expeditious approach was to apply for a
Federal demonstration grant. Such a grant was applied for and
awarded.

The grant project objectives were:

To conduct effluent profile analyses; to design, construct,
operate, test and evaluate a pilot facility to treat the entire
combined plant process and primary treated sanitary waste-
waters (50, 000 gpd) utilizing the Fram Corporation's acti-
vated carbon meodified activated sludge process; to develop
design criteria for a 1.0 to 1.5 mgd plant.



SECTION IV

BIOLOGICAL REGENERATION

Organic matter contained in wastewater is adsorbed on an adsor-
bent contained in a fixed bed (Figure 1), Wastewater is fed through
the adsorbent in a downflow mode until the adsorption capacity is
exhausted. The exhausted adsorbent is regenerated by c¢irculating in
an upflow mode a liquid stream containing an aerobic biological cul-
ture. The resultant bio-oxidation of the eluted organic matter con-
tinues to take place until the adsorbent is reactivated. The reactivated
bed 1s then ready to perform again its adsorption-filtration function on
a wastewater stream.

The bio-culture which is acciimated to the wastewater to be
treated in many cases receives enough nutrient from the contaminated
carbon to maintain itself. When nutrient content 1s deficient, suffi-
cient nutrient can be added to the bio-culture to maintain the desired
bio-chemical activity required to achieve regeneration.

Previous to this demonstration project, two laboratory fixed bed
adsorbent columns were in operation on a sorption-bioclogical regenera-
tion repeating cycle for over fifteen months. The same adsorbent re-
moved a quantity of organic matter over 100 times its weight. In this
experiment, the adsorhent was contained in packed columns six feet
in length and two inches in diameter. TEach column was packed with
1200 grams of Witco 718 (12 x 30 mesh) granular activated carbon.
The carbon was retained by a perforated sheet with 0. 045 inch dia-
meter holes in a staggered fashion and with a 26% open area. Flow
rate through the system was maintained at 12 gallons per minute per
square foot of cross-sectional area in a downflow mode.

The regeneration cycle was accomplished by recirculating a viru-
lent dispersed bacterial culture in an upflow mode at 10 gpm/ft".
The dissolved oxygen in the culture was maintained at a level greater
than 2 ppm by bubbling air into it. The source of activated sludge was
a municipal secondary treatment plant. The sludge solids in the regener
tion liquor did not exceed 1000 mg/]l and were generally less than 200 mg

A synthetic wastewater was prepared in accordance with the formula
m Table I and its COD {chemical oxygen demand) was 295 mg/l. An
average reduction in COD of 51% was maintained for the entire fifteen
month period. The variation in COD reduction was 46 - 58%.



AEROBIC

BIOLOGICAL

Pamn WP R e, SEON S

s N o0 NI PSRN
P e e W 2 Y

- A A AJCULTURE
S YU TJRESERVOIR

Y0q
90

° 0
e
hd

1\ L)
Soeh

TREATED EFFLUENT

I v

WASTE
WATER
GRANULAR

ADSORBENT

BED

SORPTION-REGENERATION PROCESS

FIGURE |



Table I

Synthetic Waste Formula Used in Original
Bio-regeneration Studies

Starch, Soluble 39.4 mg/1
Glucose 39.4 mg/l
Glycine 21.0 mg/1
Nutrient Broth 31.0 mg/1
Leucine 31.0 mg/1
Glycerine 5.5 mg/l
Octanoic Acid 5.5 mg/l
Oleic Acid 5.5 mg/l
Sodium Acetate 5.5 mg/l
COD of Solution 295 mg/1



Page Intentionally Blank


mallaire
BlankStamp


SECTION V

FIELD APPLICATION DEVELOPMENT

SITE FOR PILOT PLANT

The carpet yarn fiber dyeing facility of C. H. Masland & Sons,
Wakefield, Rhode Island was well suited for field studies of this
sorption-biological regeneration treatment process. The waste from
the dyehouse was predominantly a clear, heavily colored solution
durmped directly into the river downstream of 2 mill dam. Its quantity,
50, 000 gallons per day over a 10 hour dyeing period, was low enough
to permit employment of a pilot plant handling the entire effluent.